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e & B Deseription i
KA1 JRIR & & Complete plate 1 MO078
KA2 A Hh Hinge pin short 2 MO81
KA3 A 14 B 5K A B4 Clamp washer 4 4 M089
KA4 AR ET Hinge pin clamp screw 4 MO082
KAS # H Plate wing & MO077S
KAG6 g R Plate wing tension spring 2 MO091
KA7 7N f W2 B Plate nut 1 M090
KAS HIES Right throat plate 1 }MOSS
KA9 7] Lift throat plate 1
KA10 H2EIM 4 X1 0 Screw M4x10 2 MO087
KA11 T K Knife 3 M191
KA12 WA Knife side 1 MO086
KA13 T JE Standard 1 MO085
KA14 PEETM 6 X 20 Screw M6x20 4 MO084
KA15 BETM 3 X5 Screw M3x5 3 MO84
KA16 H Spin 1 M090
KA17 2 Plate 1 MO77L
KA18 44 X10 Spin4Xx10 2
KA19 BFRHEE Roller rack assy(rwbber) 4 MOSOR
EE]5%19.8 Round head rolling pin 5X 1 9.8 4
KA20 ® T Roller 4 MO080C
KA21 # 5 Washer 5 8
KA22 EERR Rubber mounted roler complete 4 MOS80
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Part No. & & Description N?Re?d Re%ng:ks
KA28 L) Screw 3 M047
KA29 B Screw 3 MO047
KA30 # B Washer 3 MO043
KA31 77 3L 5 1 B Guid adjusting nut 3 MO046
KA32 BEETMS5 %20 Screw M5 X 20 3 MO045
KA33 WAREM 5 Nut M5 3 M042
KA34 7 SR ET Square screw 1 MO51
KA35 Ji LR AT Knife lock wlasher 1 MO041
KA36 WM Cross head 1 MO050
KA37 # K Connecting rod washer 1 MO044
KA38 W Oil felt 1

KA39 W sz Wrist pin plug 1 MO040
KA40 HET 1.6X9 Rivets 1.6 X9 5

KA41 PEEIM 2.5 x4 Screw M2.5 X4 2 M211
KA42 il Oil felt 1

KA43 R R Wrist pin 1 M039
KA44 B v Al Oiil plate 1 M210
KA45 WRETM 3 X3 Screw M 3 X3 2 M213
KA46 W Oil felt 1

KA47 e i Stud 1 Mo69
KA48 19 i Al Oil guard 1 M212

- KA49 WRETM 4 x4 Screw M4 X 4 1 MO054
KA50 EOHR £ #3 X150 Oil felt 3150 1 MO033
KA51 5 A Oil pad holder 1 M032
KA52 FHEE Oil tude 1 M209
KA53 BEETM 3X 16 Screw M3 X 16 2

KA54 E Connecting rod 1 MO036
KA55 #o @4 Washer 4 2 M037
KA56 BETM4A X1 6 Screw M4X 16 2 M038
KA57 MR a6 Bearint cover 1 M029
KA58 SR Bearing shaft 1 M030+031
KA59 Hh#%80201 D Bearing 80201 D 1 MO064
KA60 W Crank 1 M027
KA61 il 7R Al 08 5T Screw for brg shaft 1

KA62 W Bk Front to rear bearing nut 4 MO057
KA63 Sk 20 A Attachment plug 1 MO069
KA64 i S 4H A Termial block 1 MO070
KAG65 fi Sk 48 Terminal sleeve 2 MO71+072
KA66 3 I IR AR Ground clip 1 MO066
KAG67 I 3t o6 Frount bearing housing 1 MO055
KA68 J& wi bR Switch cover 1 M215
KAB69 BEETM 3 X5 Screw M3 X5 4 MO75
KA70 F W Operating handle 1 MO073
KA70A J1 B Hndle bracket 1

KA70B JI BB ET Screw for handle bracket 1

KA71 IR Switch plate 1

KA72 WM Oil cup 1 MO034+035
KA73 Bl 5% W Bk Clutch nut 1 M074




%31:1:;??0- % 0 Description ij.[Rfd Re%n?:ks
KA74 F & Turning knob 1 M009
KAT75 2 Clutch spring 1 MO021
KA76 RETM3 X 16 Screw M3X 16 4 M006
KAT77 B 2 5 Dusr cap 1 MO008
KA78 ol F ot £ 1 Retaining ring ] MO022
KA79 RETM4 X6 Serew M4 X 6 9 M205
KA80 # 4 Washer 4 2

KA81 HL A w HL100RE Capacitor 1 00 WF 1 M206
KA82 fl+FIF = Switch 1 MO020
KAS83 HLZ 88 & Capacitor cover 1 M204+205
KA84 e Wire sleeve 1

KA85 HLA 2 H#2.5x30x100 Wool fabric 1

KA86 BEATM3 X 10 Screw M3 X 10 1

KAS87 CIEEEH Fornt bearing cover 4 MO065
KAB88 4 7%80202D Bearing 80202D 1 M023
KA89 M Fan 1 M003
KA90 i Rotor with shaft 1 M004
KA91 HL 23 Wire sleeve 1

KA92 " F Carrying handle 1 M203
KA93 ETM4 X 18 Screw M4 X 18 2

KA94 WRETM4 X 16 Screw M4 X 16 2

KA95 E T Capacitor-stator 1 MO001
KA96 B Skin cover 1

KA97 WRETM2.5 X4 Screw M2.5 X 4 2 MO002
KA98 e it Rear bearing housing ] MO007
KA99 Mk & Wire sleeve 1 MO005
KA100 KU E] Long screw 9 MO13+014
KA101 Ui 2% Insulate cover 5 M200
KA102 BEETM4 X 10 Screw M4 x 10 9

KA103 BB Clutch nut ! MO025
KA104 BT R Shaft lock nut 1 M026
KA105 HOTFR Automatic cut-out switch 1 M201+202
KA106 W R Wssher with vave | M024
KA107 i K80201D Bearing 80201D ! M023/028




FHS &z R Description N8 &iE
Part No. No.Req'd Remarks
KA108 W Cam cover 1 M101
KA109 HEETM4 X 10 Screw M4 X 10 4 M099
KA110 T % Spring 1 M109
KA111 Ti B s Shaft for great plate 1 MI121
KA112 WM Gear plate I M120
KA113 JE S AR Slide for pressure foot 1 M122
KA114 EREM4 Nut M4 1

KA115 o SR AT Screw for spring 1 M098
KA116 WEATEE Spring for cam 1 MIl111
KA117 1'% Shafe for cam 1 MO097
KA118 A5 ] A W2 Fh Screw shafe for latch 1 M096
KA119 AR ] 5 Spring for cam 1 M110
KA120 5 [\ A Latch for cam 1 M124
KA121 B Bearing for cam shaft 2

KA122 M EC R ET Screw for cam 1 M118S
KA123 WE4ETM4 X 6 Screw M4 X 6 1 M117
KA124 AR Cam 1 M118C
KA125 JE R S AR Lower slider for ef rod 1 MI123
KA126 F R ET Screw shaft for latch 1

KA127 3 Spring washer 1 MI119
KA128 # 5 Washer5 1

KA129 BT 4B Sharpening lever 1 M218
KA130 7 A S ET Hexagon-headed screw 1

KA131 Vaw L E5s Hexagon-headed screw 1 M152
KA132 JE AR F Pressure foot lift 1 M230
KA133 BRETM3 X 5 Screw M3 X5 0

KA134 BRETM3 X 6 Screw M3 X6 2 M133
KA135 o i 5a Cover for driving pulldy 1 M134
KA136 PR 1] A A B Sharpener housing 1 M127
KA137 &g Tube for driving 1 M093




i) % I Description 4 8 &t
Part No. No.Req'd Remarks
KA168 mEHA Oil pad and holder 1 M130
KA169 WATM4 X 6 Screw M4 X 6 1 M131
KA170 HEETM4 X 12 Screw M4 X 12 3 M128
KA171 LR E Bearing for gears 2 M145
KA172 JifLik % Squr gear 2 M148
KA173 K ik 4 Driver shaft with gear 1 M141
KA174 A S &= Screw shaft sleeve 1

KA175 [ Nut 3

KA176 FE JIE = A 5 5 Spring for prssure foot lever 1 Ml116
KA177 N BN XA Pre s sure fott lever s crew ] M115
KA178 JE T # Prssure foot lever 1 M217
KA179 e Ji% Prs sure foot rod 1 M216
KA180 E Pressure foot shoe 1 M219
KA181 PAETM4 X 10 Screw M4 X 10 2 M113
KA182 BE4TM4 X 20 Screw M4 X 20 1 M100L
KA183 ETM4AX 10 Screw M4 X 10 1 M100S
KA184 woaR Spring |




iﬁ;. £ R Description N?.IRe?d aniiirks
KA185 e SR H A Thrust ball bearing 2 M229
KA186 A e s Bk Nut for screw shaft R. H 1

KA187 ZE T iR B Nut for screw shaft L. H 1 } i
KA188 L Si Washre for screw haft L.H 1 M105
KA189 ERVESY ] Space tube 1 M107
KA190 A5 Stop nut for screw shaft 1 M108
KA191 2277 il 5 1) Left hand fllower nut 1 M137
KA192 £ 7 il S ) Right hand fl lower nut 1 M135
KA193 2577 B L. Hsquare shaft 1 M138
KA194 407 R. H square shaft 1 M136
KA195 Ge-L L Screw shaft with extension 1 M106
KA196 PETM4 X 8 Screw M4 X8 )

KA197 T Washer 2 } N
KA198 BB MmAE Guide back of standard 1 M173
KA199 4 J5 G R b Lower shaft for R. H squareshaft 1

KA200 BETM3 X 12 Screw M3 X12 1

KA201 WAFEM4A X 10 Adjusting screw M4 X 10 1 M165S
KA202 W2 REM4 Nut M4 1 M165N
KA203 PRETM3 X6 Screw M3 X6 4 Ml161
KA204 T SR A Stabilizer 2 M172
KA205 WEEITM3 X5 Screw M3 X5 2 M163
KA206 Tk 5% R o o Spring for pulley slider 2 M181
KA207 WABEMS Nut M5 2 M184
KA208 R IR L. H. slider 1

KA209 Ak R TR R. H. slider 1 ] e
KA210 i f i Tension pulley 2

KA211 e R it E=s Shaft sleeve with tension pulley 2 M177
KA212 ik 2 5 4l Shaft with tension pulley 2

KA213 FRLASE )8 1 5 3 Spring for arm 1 M188
KA214 P R. H. shoe 1 M169
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4k P CARE OF MACHINE

1Ak A2 A P R 2 AL XU R R LIS T 2 b i 83k s

2.8 R —RBUT hEe B KIS IR s EE R T

3 READ—RET I, TR AN )R B
438 ) 8] IR R Fe T

5ESRENAR, ERTIHE.

1.Use air hose or bellows and blow lint out of motor and sharperer twice a week.
2.Remove cove K and out lint around screw mechanism in sharpener once a week.
3.Remove knife and clean knife slide with slot cleaner at least once a day.

4.To prevent undue accumulation of lint, do not oil plate rollers.

5.I1frollers stick, remove from plate and wash in cleaning solvent.

£ h LUBRICATION

LIET COFR ) i 5 SRR ELL R b, BT Z AN o
1.FILL OIL CUPA(ALWASYA KEEPING UP TO RED LINE).

2 B S — I 4 4 LR SRS v T 2.ONCEAWEEK Oncedrop oil to
(). FHEMEN (1).TubesM & N

) AW (2). Pulley Shaft -W

3) . Ja i S5 vV Al H (3). Belt Pulleys - V& H

(4 AEFEF D (4). 1dler Gear D

3 ~IRATTIRET S, EIEESEIEEE . PR EEK, EREEIRREEE R

3. ONCE AMONTH Putting out the screws, Pour in the grease. Remove the cover K.Give prease on
the screw shaft with extesnison.

NBEILHEEEEARLE A Z ANOTHER CARES OF MACHINE

1ETIZRIA T 1.SHARPENER DOES NOT DRIVE.
DEMH: (M1-5-60) JE57 A (1).Driver pulley(M1-5-60) is oiled clean it please.
@FM (M1-5-60) FEER 3709 . (2).Driver pulley(M1-5-60) damaged change a new one please.

2IETIRE T 2.SHARPENER FALLS EASLLY.
BET] e ARSI B AT I IS G, The gears in sharpener and screw shaft are not oil.
ENNmIE. Please insert grease in it.

3.7 i AN 3.KNIFE DOSE NOT CUT DIFFICUTLY.
Owhsr (M1-6-48) IR 1 3e#aY . (1).Belts (M1-6-48) damaged, change a new one please.
QT B R R Wi . (2).Knife wear out, change a new one please.

4. )08 4.MACHINE CAN NOT BE RUNNING.

OHHLNE Y, BHEEGER. (1).Clean or repair Motor please.
QHEKRK, EHEERIER. (2).Electric supply voltage is not correct.



Bﬁ 'ﬁ: AccessorieS

P%:ﬁﬁ). Z Description

KA1 il Knife 1
KA218 e Belt 10
KA255 NAED Square Sleeve 1
KA256 PO ffEE Square Sleeve 1
KA257 WS R TF Wrench 2
KA258 W22 7] Screw Driver 1
KA259 P ER Clearner 1
KA260 I 2 Sk 20 1 Attachment & Wire Plug 1
KA261 AR Oilcan 1

137127167, 8"« 6
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Different Size Parts List

Rt #i1&Size

Part NO. B 29 13" 12" 10" Q" 6"
KA11 Vil Knife 369 344 294 244 194
KA12 o 4Lk Knife Side 344 319 269 219 169
KA13 7% Standard 349 324 274 224 174
KA137 tREh & Tube for Driving 319 294 244 194 194
KA139 7 b G 1) 4 Tube for Square Shaft 320 295 245 195 195
KA179 & AT Prssure Foot Rod 439 414 364 314 264
KA193 2575 L.H Square Shaft 372 347 297 247 197
KA194 A J5 R.H Square Shaft 372 347 297 247 197
KA195 85 W2 Screw Shaft with Extension 444 419 369 319 269
MIATRXNFIRKERRZAA & saanc

ZHEJIANG DAYANG SEWING MACHINE CO.,LTD.

fh: REHIEAMBHIR TR OEEKI8S

dl

ADD:No.18, Xiachen center south road,

COCEAN

b

] iE: 0576-88172144 88172186 88172199

& H: 0576-88172185

ER%FEBIE: 8009576900

B FHl 45 : ocean.crg@hotmail.com
crg@dayangcompany.com

Iz it : www.dayangcompany.com

Jiaojiang District, Taizhou City,

Zhejiang Province, P.R.C.

TEL:. +86-576-88172144 88172186 88172199

FAX: +86-576-88172185

SERVICE: +86-576-88172188

E-mail: ocean.crg@hotmail.com
crg@dayangcompany.com

Http://ww.dayangcompany.com



f‘fjs & R Description N?R;%d Reﬁ?rgks
KA215 FE MR L. H. shoe 1 M170
KA216 Ao e W o L. H. sharpener shoe sping 1 M187
KA217 BR2ETMA X6 Screw M4 X 6 2 MI171
KA218 W Abrasive belts ) M189
KA219 A 2 Hg A sE L. H. sharpener shoe spring 1 M186
KA220 TR £ Bushing for shoe 2 M168
KA221 e BRI Screw for sharpener shoe o) M185
KA222 FR AV 1 45 A Clamping arm for shoe | M183
KA223 FRAL 3 15 B R T Screw for clamping arm 1 M182
KA224 158 Neoprene band 2 M178
KA225 WA R S 4 Frount pulley for belts 2 M179
KA226 WAF1 5% 11.8 Roll pin for pulley 1.5X 11.8 ) M180
KA227 H41.5% 10 Pin1.5X10 1
KA228 W2 Al T 1% Callar for lower screw shaft 1 M102
KA229 ¥ o Bearing for screw shaft i
KA230 FRAE Bearign for shaft extension 2
KA231 DT EE Bearing for intermediate gear 1
KA232 fib iy 28 Lower gear bracket 1 M162
KA233 W% Grease plug I M160
KA234 5 S48 Gear on screw shaft | M166
KA235 WG 58 Intermedi ate gear | MI167
KA236 HiH T % Gear cover | M164
KA237 ETM4 X 14 Screw M4 X 14 3 M158/159
KA238 el Lk g Washer for screw shaft 1
KA239 2o 5 wh ik ke Gear shaft for L. H. squaer shaft 1 M138W
KA240 I 7 b A P Lower shaft forR. H. square shaft 1
KA241 T i Grease plate 1
KA242 M4 Nut M4 1
KA243 WRETM3 X5 Screw M3 X5 1

- } M171
KA244 #HOpE3 Washer 3 1
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LOWER GEAR BRACKET MECHANISM
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= A W i k] e
KA138 Cnk=4 Cap for tube 1 M092
KA139 77 Bh 5 7] 4 Tube for square shaft 2 M094
KA140 TH R Felt pad for cross head 1 M232
KA141 o By Screw shaft 1 M233
KA142 7 56 Gear &shaft 1 M144
KA143 th Bell crank with pin&bushing 1 M132
KA144 B 780018D Bearing 80018D ) M149
KA145 a7k Washer for bearing 1
KA146 P4 22 Lock ring 22 1 M155
KA147 & 2% Driving pulley 1 M146
KA148 1% 20 5 %6 Bl Shaft for crank 1 M153
KA149 1% zh B i Idler gear with bushing 1 M156
KA150 Kiahihit & Bearing for drive shaft 2 M151
KA151 H Thrust washer 2
KA152 e Key 1 }
M157
KA153 et 1 AL A Spiral gear 1
KA154 Kihikis P& Bearing for drive shaft 1
KA155 BATM 5X 1 4 Screw M5 X 14 2 M100S/L
KA156 46 Lock ring 6 1 M150
KA157 H Washer 1 M154
KA158 L L Pin for s harpener housing 1
KA159 G Spring 1 } L
M126
KA160 B B Pin for bell crank 1 U
KA161 12 FF Push rood 1 M139
KA162 451.5%10 Pin 1.5X 10 1 M140
KA163 PRETM3 X 12 Scre M3 X 12 1 M142
KA164 53 Bk Spreader pin I M143
KA165 AR Bottom plate 1 M129
KA166 W2 g A= Screw shaft sleeve 1
KA167 W A Screw shaft 1
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SHARPENER HOUSING MECHANISM
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1 o 2 4 40
FRONT COVER MECHANISM
1$9 (KA)

2 = . o *y = Ne
iﬁ::o_ = R Description Ngél.Ri'd Re%nlafrks
KA23 WEETMA X 8 Screw M4 X8 2

KA24 SO Yi Short stud 1 MO062
KA25 HHLmE Guide felt 2

KA26 i M %L R.H.guide 1 MO048
KA27 i RGEN L.H.guide 1 MO049




5 M 50 35 1F A 5 i
BEFORE OPERARING MACHINE, READ THIS PAGE CAREFULLY.
57 FH B2 1) PR P I 5 4% WAL RS B et b N R LA | 0 iRE BT RiEFSE)
Before operating the motor, be sure that electric supply voltage and current are the same as stamped

on the nameplate. Filloil cup. Pushin turning knob and turn the machine over a few revolutions
by hand to seeifthe knife moves easily.

# B WARNING /AN
TENLESESEIBRE 2 0T, KDL TR PR ILVC . TR TR, 0 8 45 B 0

The motor should be turned on and off a few times befor running continuously.This permits the
oil to warm up and flow easily into the closely fit moving parts.

WA T e AT BN &z im, AZEHEEZ LM, &M H30~505 L.

In the cup A iol level be beeping up to red line. Do not use sewing machine oil. Use No
30~50 motor oil.

0 TR N 3R AE BB 0 R TAR S L8R |, SRS pL SR, o O A 32 T4 .

This machine is equipped with a sharp knife ,Keep hands away from the knife

area atall times. Use control levers and handles only when operating or handling machine

AT R I U110 71, LA G i L s 40K o

Do not operate sharpener without knife in machine or the sharpener will be damaged.

BE 7] B} 70 SHARPEN THE KNIFE

TS TBC AL 1 b2 T P88 T4 SR FLSE,
BRI, B ORILIKG |, IR & RE (B
MR ERIE S,

Take the machine out of thelay. Drop pressure
foot by means of pressure foot lever located next
to machine operating handle . Press release lever
downward with a slow, firm pressure to engage
sharpening mechanism.Too fast lever action may
cause lever tolock. If this occurs, lift latch lever
and start Lever. After a few tries you will feel correct
operating pressure.

A YR P SRR T B RO e AL S i
I REFHLCHE TR AL T 8 T s 068 7] B A1
s ARANL TR 0B F2 ~ 3mm.

A Do change the new knife, shall turn"C"to

bottom,and make knife shark lowestpoint

"A"to below 2-3mm ofthe plate "B"




